decon

Instructions and correlating documents prior to
air travel with SmartChair

The company Decon certifies that the SmartChair MAX wheelchair is suitable for air tfransport.

Decon has based this certification on international regulations regarding the transport of lithium
batteries, which prohibit the transportation of lithium batteries exceeding 300 Wh. However, the
SmartChair MAX wheelchair battery has an energy capacity of 288 Wh, making it compliant.

Lithium ion battery (Li-ion)

Model FY24-12
Voltage 24V

Capacity 12 Ah (288 Wh)
Type Dry cell

Air travel guidelines

e The SmartChair battery is removable.

«  Only one battery can be transported and it must be carried in the cabin.

e« The battery is classified as "Lithium-ion Batteries" (UN3480) and is safe for transport
according to UN 38.3 test requirements.

« Complies with ADR, IMDG, RID, and IATA regulations for the safe transport of hazardous
goods.

A

About the lithium ion battery
There may be restrictions in regards to carrying the lithium ion battery on-board, or checking in as
baggage. Be sure to consult the airline company at least one month in advance.

Print-out
Make sure to print al the following documents and keep handy att all times at the airport.

1. Material Safety Data Sheet (MSDS): Detailed information about the battery's composition
and safety (MSDS-FY24-12.pdf).

2. UN 38.3 Certificate: Documentation verifying that the battery has been tested according to
international transport standards (FY24-12-UN38.3.pdf).

3. Identification and classification report for air transport of goods: Specific guidelines for
transporting the battery (FY24-12-series-8001-8002-by-AIR.pdf).

Decon Wheel AB 2025/03/19
Sédra Ekeryd 119
314 91 Hyltebruk
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MRl ZEHEER
Material Safety Data Sheet

REPORT NO.: KA2311020025A

* The MSDS is prepared based on the information provided by client. The contents and formats of this MSDS are revised as per

client's request. JX A7 M1 22 A Bt R AR 20 7 SR UL 5 D i, LA S ANRS St % 7 ZORORIZ AT .

Section 1-Chemical Product and Company Identification

S HB AL S R A ARIR

Product Name

Polymer Lithium-lon Battery

LE A FA WS T i 2
M;j‘g' FY24-12
Trac;;;lark N/A
g‘%‘;ﬁ% 24V,12Ah,288Wh
Wé‘%‘t 2241.2g
Manufacturer Changzhou Fengyu New Energy Technology Co., Ltd.
il i 7 N 58 RE YRR A BR A A
Ma:(l;(fiargtsirer No. 35 Leshan Road, Xinbei District, Changzhou City, Jiangsu Province, China
%Ufﬁﬁi@iﬁ &%%ﬁﬂ‘lﬁ?%ﬁjt[g%m5§35%
Emerg%’;g%‘i'ﬁepm"e +86-519-83859198
;;ﬁ +86-519-83859098

Section 2- Composition Information
5 AR Ir-R o E B

Chemical Composition Chemical Formula CAS No. Weight (%)
2 Oy (R R=2Ea CAS*5 HETE (%)
Lithium cobaltate .
e LiCoO> 12190-79-3 15-40
Gr%p'te CaaX12 7782-42-5 10-30
Phosphate(1-),
hexafluoro-, lithium LiPFs 21324-40-3 10-30
7 T PR A
Copper
g Cu 7440-50-8 7-13
A'“;E'Qk'um Al 7429-90-5 5-10
=g}
Nickel -
p Ni 7440-02-0 1-5

Section 3- Hazards Identification
5= -fa ke ik

Emergency overview
KBGO

N/A
AN H]

Classification according to GHS

Not a dangerous substance according to GHS

SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.
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MRl EBIER

Material Safety Data Sheet

REPORT NO.: KA2311020025A

GHS/32%

AN @ T GHS a4

Label elements:

R ITCER

Hazard pictogram(s) Not Applicable

fa kb2 AiE

Signal word Not Applicable

BNl ANiEH

Hazard statement(s) Not Applicable

fas AiE
Precautionary statement(s):

L]

Prevention Not Applicable

] AiE

Response Not Applicable

SR AiE

Disposal Not Applicable

JR 3 b B Ri&

Environmental hazards: No relevant information
W faH ARG B
Important symptoms: See section 11 for more information
EIRTRIN W EL2E R

Section 4- First Aid Measures

VYR -SRI

Eye contact

M 42 i

Flush eyes with plenty of water for least 15 minutes, occasionally lifting the
upper and lower eyelids. Get medical aid.

i —Heful, SR RORE RS K E 155080, B ENIRES, BRI
AR N IE, TR .

Skin contact

Remove contaminated clothes and rinse skin with plenty of water or shower
for 15 minutes. Get medical aid.

B SR A Ji—Heful, FRE MK ZE 155080, [RIFBR 2505 Qe AR P AN EE T, s st
%
Inhalation Remove from exposure and move to fresh air immediately. Use oxygen if
N ayaﬂable. ‘ ‘ o
SLED TR BR AL B A SRR AL, W R N LS TR A, SRR .
I . Give at least 2 glasses of milk or water. Induce vomiting unless patient is
ngestion ) ..
N unconscious. Qall a physician. - B L
R PIA A= Gy aloK, a2 g AAT5SRIE i m] DR BUHERE 75 3%, I HAZRIgEE
Section 5- Fire Fighting Measures
5 TLER - TH B e it
Flash Point N/A
PR A ANiEH
Auto-Ignition Temperature N/A
SRSl ANiEH
Extinguishing Media H20, CO2
KRS K, TEAER
Special Fire-Fighting Procedures | Self-contained breathing apparatus
R K KL P SEEEER &

SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.
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MRl ZEHEER
Material Safety Data Sheet

REPORT NO.: KA2311020025A

:2:::?3' Fire and Explosion Cell may vent when subjected to excessive heat-exposing battery contents

) e B LU R T IR R, 2 AR RERATIT

Hazardous Combustion Products | Carbon monoxide, carbon dioxide, lithium oxide fumes.

IR R ) S F ) i —HA, TEER, AR

Section 6- Accidental Release Measures
FINE - 2R N 2 b

Personal precautions, protective equipment and emergency procedures:

If the battery is released, remove personnel from area until fumes dissipate. Provide maximum ventilation to clear
out hazardous gases. The preferred response is to leave the area and allow the vapors to dissipate, Avoid skin and
eyes contact or inhalation of vapors. Remove spilled liquid with absorbent and incinerated. If leakage of the battery
happens, liquid could be absorbed by using sand, earth or other inert substance and contaminated area should be
ventilated meantime.

A NTRBTFEHE . RIPBLA N SR

AR R R, AR N R I IZ R E B S AL SRR IR AE X, R H A EIER RN ST I A
MR U, T G B JDCRTHIR 5 422 A R N AR o P VR i S RV SR e B0 o R L e A A IS YR AT
LA e - B AR PEVD ORI, i B XN 2% PR 8 X

Environment precautions:

Do not allow product to reach sewage system or any water source.

Inform respective authorities in case of seepage into water course or sewage system.
Do not allow to enter sewers/ surface or ground water.

PR BT e e

ASFREFPE S BEHEK £ G E A KR
WRBIEIHIK RGBT KR, 8 HAE RN AT .
A FEFEN T AKGE/ZR T B T K

Methods and material for containment and cleaning up:

If battery casing is dismantled, small amounts of electrolyte may leak. Collect all released material in a plastic lined
container. Dispose off according to the local law and rules, Avoid leached substances to get into the earth,
canalization or waters.

MR T e

RIS TR, DR AR T RE S R . BRI ARG — N R RS . AR R R OR A B,
VAV BEE N R . R 7K TE K

Section 7- Handling and Storage
SEEHR - AR AL B A A

The battery should not be opened, destroyed or incinerate, since they may
leak or rupture and release to the environment the ingredients that they
contain in the hermetically sealed container.

Do not short circuit terminals, or over charge the battery, forced

Handling over-discharge, throw to fire.

S0 b Do not crush or puncture the battery, or immerse in liquids.
EEIEFTTT . SRS R, DAA HIAT P AR IX S A B R R R AR R A
LM R S

SRR bR . AL SRAIECRETIA Kb
AP U R, SR R R N

SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. Page 4 of 9




MRl EBIER

Material Safety Data Sheet

REPORT NO.: KA2311020025A

Storage
17

Avoid mechanical or electrical abuse. Storage preferably in cool, dry and
ventilated area, which is subject to little temperature change. Storage at high
temperatures should be avoided.

Do not place the battery near heating equipment, nor expose to direct
sunlight for long periods.

A BRI, 2RI IR AE AR, BRI TR XU
JEARABU NI

AR F A I B A, B R I TR B R EE AE RO .

Other Precautions

FoAt L R By VE A it

The battery may explode or cause burns, if disassembled, crushed or
exposed to fire or high temperatures. Do not short or install with incorrect
polarity.

P Frlk. EEBAKPEGERAET, it n] 5E A A EAEARE .

28 1 1 B R IE SO 1R ) 2R A e

Section 8- Exposure Controls/Personal Protection

5 J\EB 7y -1 A P2 A A AR Bl 7

Engineering Controls
et

Use local exhaust ventilation or other engineering controls to control sources
of dust, mist, fumes and vapor.

Keep away from heat and open flame. Store in a cool, dry place.
Bk REHE B A R ks R R F L S AR

Personal Protective Equipment

WNYERE T

Respiratory Protection: Not necessary under normal conditions.

Skin and body Protection: Not necessary under normal conditions, Wear
suitable protective clothing and gloves if handling an open or leaking battery.

Hand protection: Wear suitable gloves if handling an open or leaking battery.

Eye Protection: Not necessary under normal conditions, Wear safety glasses
if handling an open or leaking battery.

WP 5 47 - A I H 1 DL AN 2

BERANEHARB 3 AEIEHE LN AT 2, W R AR B — AN RTT i Bk A E i 7R
B RE AP IR AT

TR QR — A ZOT R B A b 7 G S T &

RES ORI : FEIEWIEOL T AR E, W RACH N RIT ) st ) R it 75 25
TR .

Other Protective Equipment

HEpr s

Have a safety shower and eye wash fountain readily available in the
immediate work area.

£ T AR DXL Z AT — AN S BI AT BUE T 1 2 st AR e iR 25

Hygiene Measures

Do not eat, drink, or smoke in work area. Maintain good housekeeping.

P TETAE A, PRSI,

Section 9- Physical and Chemical Properties
S IUER - E AL AR

Form Solid

IS [ &

Color Silver

Hits iR

Odour Not Applicable

Ak it

SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.
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Material Safety Data Sheet

REPORT NO.: KA2311020025A

pH Not Applicable
PR B ANiE
Melting point/freezing point Not Applicable
FE R/ ] R ANiE H
Boiling Point and Boiling range Not Applicable
W P RE ANiE
Flash Point Not Applicable
Lk ANiE
Upper/!owe_r f_Iammablllty or Not Applicable
explo§|ve limits R
HAERERIER b PR
Vapor Pressure Not Applicable
IR ANiE H
Vapor Density Not Applicable
HRIE L ANiE
Relative density Not Applicable
FEX % ANiE
Solubility in Water Not Applicable
IKHEE ANiE H
Auto-ignition temperature Not Applicable
H PRI B2 ANiE
Decomposition temperature Not Applicable
I3 el ANiE
Evaporation rate Not Applicable
AL ANiE H
Flammability (soil, gas) Not Applicable
GIRIE(EI . RIRR) ANiE
Viscosity Not Applicable
Rtk ANiE
Section 10- Stability and reactivity
F IRy AR AN S B
Stability The product is stable under conditions described Section 7
gtk 7R TE S -E A BT IR ) SR A TR AR E

Conditions to Avoid

S T8E e 4 % 1

Heat above 70°C or incinerate. Deform, Mutilate, Crush, Disassemble,
Overcharge, Short circuit, Expose over a long period to humid conditions.

N 70°C LLEERAERE. 2. BRI, Bl PRl dTeH. RERK, KIS A
FRAEWIRAIZRAT R

Incompatible Materials

AR BRI R

Oxidizing agents, acid, base.
AL, B, B

Hazardous Decomposition
Products

SRS i)

Carbon monoxide, carbon dioxide, lithium oxide fumes.
—EAR . AR AL S .

Possibility of Hazardous
Reaction
Ja 8 SN Y AT BETE

Not Applicable
ESE!

SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.
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Material Safety Data Sheet

REPORT NO.: KA2311020025A

Section 11 — Toxicological Information

Ft - AR

Irritation

Rl

Risk of irritation occurs only if the cell is mechanically, thermally or electrically
abused to the point of compromising the enclosure. If this occurs, irritation to
the skin, eyes and respiratory tract may occur.

ARSI ST BIHUR A B R B — € AR, 2 R PR RIS KU -
WA R EIXRE DL, AT RE 2 RIS D, IR AR

Sensitization

Not Applicable

Fod g AN
Neurological Effects Not Applicable
A2 R Gt ANiEH
Teratogenicity Not Applicable
B ANiEH
Reproductive Toxicity Not Applicable
P ANiEH
Mutagenicity (Genetic Effects) Not Applicable
AR (B A RN ANiE

Toxicologically Synergistic
Materials

B A Ak R

Not Applicable
ANiE H]

Section 12- Ecological Information

Bt S-SR

Ecological Toxicity

Not Applicable

EEEM A&
Mobility in soil Not Applicable
FE 3 b RS 1t A&
Persistence and Degradability Not Applicable
FEANMER 2 il 1 ANE
Bioaccumulation potential Not Applicable
AR Anidi H
Other Adverse Effects Not Applicable
FoAt AT FE A3

Section 13- Disposal Considerations

BT =n-KFLE

Product disposal
recommendation

77 i PRI P

Observe local, state and federal laws and regulations.

AT M MBS A

Packaging disposal
recommendation

(T OSERE AN

Disposal must be made according to official regulations

JR 7 A0 B ZBUAR B 4 i AN

SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

Page 7 of 9




MRl ZEHEER
Material Safety Data Sheet

REPORT NO.: KA2311020025A

Section 14 Transport Information
FHE-1E5E R

Label for conveyance Lithium Battery Label
EHibR % B bR
UN Number UN 3480 or UN 3171
UN%w 5
Transport hazard class(es) 9
Iz AR 2531
Packing group 965 I
% 952 —
Marine pollutant No
PR Y EREES
Lithium ion Batteries (Including lithium ion polymer batteries)
B (SR T R A )
UN Proper shipping name Battery-powered vehicle or
W Mzt T AR F I B B7R 2R B
Battery-powered equipment
rh YK 9 5

Can be shipped by air in accordance with international Civil Aviation
Organization (ICAO), Tl or International Air Transport Association (IATA) DGR
ICAO/IATA 65" Packing Instructions Section IA of 965 or 952 appropriately.
TLME?EIBTE)EHMI,A(ICAO) TI=k FE Brffi s iz fi 22 (IATA) DGR
65 Ui U 55 1A 119658952347 ¥ 15

International Maritime Dangerous Goods Code IMDG CODE (Amdt 41-22)

IMDG CODE (= B2 e B B M) (IMDG CODE)#I M2 IMDG CODE (Amdt 41-22)

European Agreement concerning the International Carriage of Dangerous
ADR Goods by Road

CHE P b S B s WM pp 2 ) ( ADR)AHSG L E

Regulations concerning the International Carriage of Dangerous Goods by
RID Rail
CHE B e [ Bk B A Hn B 7€ ) (RID)YAH KA €

The dangerous goods regulations require that each battery design be subject to tests contained in Section 38.3 of
the UN Manual ofTests and Criteria prior to being offered fortransport.

el f B E, B%IRT, RS BRI AUE R B A I A bR AE T 38,375 P B A i

Section 15- Regulatory information
BT EER

Law information
FRER
{Dangerous Goods Regulations?)
A 4y v B )
{Recommendation on the Transport of Dangerous Goods Model Regulations)
CrfE R B ia i S E B0

{International Maritime Dangerous Goods)

SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. Page 8 of 9
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REPORT NO.: KA2311020025A

(I brifgiz £ [ B0 )

{Technical Instructions for the Safe Transport of Dangerous Goods)
(el i Z s R4 )

{Classification and code of dangerous Goods )

(R T 73 M G 4 95 )

{Consumer Product Safety Act) (CPSA)

CIH 277 i 2 41D

{Federal Environmental Pollution Control Act) (FEPCA)
CHRFRIN G 5 Yt il i)

{Resource Conservation and Recovery Act) (RCRA)

(BRI ORI KL )

{European Agreement concerning the International Carriage of Dangerous)
(] s s sz B 4 7 32 i R 0 e )

{Regulations concerning the International Carriage of Dangerous)
(R s s sz B 4 8k B A i R e )

In according with all Federal, State and local laws.

MR BT A BRFS L N AN T iR

Section 16- Other Information
FEHNEa-HEeER

The information above is believed to be accurate and represents the best information currently available to us.
However, concorde makes no warranty of merchantability or any other warranty, express or implied, with respect to
such information, and we assume no liability resulting from its use. Users should make their own investigations to
determine the suitability of the information for their particular purposes. Although reasonable precautions have been
taken in the preparation of the data contained herein, it is offered solely for your information, consideration and
investigation. This material safety data sheet provides guidelines for the safe handling and use of this product; it
does not and cannot advise on all possible situations, therefore, your specific use of this product should be
evaluated to determine if additional precautions are required.

EHEE B AR AER AR T H AT RS BAR B TAT. SR, LB X 7 b % B ORAIE BT o H A PRATE, B35 B
B HE7S IX SAE B B AT AR ST R RAE B QR S, DO 08 A R e Fg S 2. SRR
AR PR A B R HE 2 LRI T B A TS 1857, XA DON RS LA 2 BRI . IXME fh 2 e HOR UL AS
AT fhiR AL T L AR IR R A T TS, EIFAREX FT A AT RE A BRI DUBR AU, AL, SRR IRAE A2 i 1V 5
HEAT VA, DR AE A& 15 i BRI A F050 4 It

-- End of Report --
- LR

SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. Page 9 of 9
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— _IJ‘ TEcT I
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Lithium Battery UN38.3 Test Report
e bUN38.3 W&

STISG/AC.10/11/Rev.7/Subsection 38.3

. POLYMER Lithium-lon
Sample name : Battery
MRLH  : RAPEETamE
Model
FY24-12
s
Applicant Changzhou Fengyu New

Energy Technology Co., Ltd
FH T : WMEFHRERSERAA

.@ RN R R 4 A PR A &

Shanzhen LCS Compliance Testing Laboratory Ltd.

E ST AR RSN | S CEEENTEEE S LT TR T SR, 201, CER30L

% | Shentlien LCS Complionce Testing Laboratary Lad | Add Room 101, 201, Budding A and Raom 30, Buildrg C Juji Indusbrisl
E Park, Valsanmasshyel Shajng Sirest, Bag’ an Deanct, Shanzhan, Guargdong, Chira | Tel @ =(B6) O755-825% 133] |

En | Faw | «(B6}) OT55-5050 1333 | E-mall : webmastar@lcs-cart.oom | REpy wwslo-cer com

TETT e e e —
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Page 2 of 21
UN38.3 Test Report

UN38.3Jk R &

Report NO ...
B | RA2T12161151AATO0
Tested by (+ signature) .................... Taylor Zhang /Testing Engineer ] %
S TEENC 223 W B A AR S (EV
Checked by (+ signature) ................: Lilia Zhang/Project Manager E'I.- 'd‘f
T T2 Y e/ H 2 g ok, MY
Approved by (+ signature) ............... Hart Qiu/Technical Manager ’;’ e —t
HEE ) oo Bl SCA A R Yy v/
Contents.....ceeveveeeiiiiiiieeeeeeeed 21 pages
TUH v pag
Date of ISSUE ...evvvveeeiieeieieieeeeel
B f|§02112.28
Testing Laboratory Name ................ Shenzhen LCS Compliance Testing Laboratory Ltd.
D e O S 5 | YAy 51N 0L g i A

Room 101, 201, Building A and Room 301, Building C, Juji Industrial Park,
AAreSS ..o Yabianxueziwei, Shajing Street, Bao’” an District, Shenzhen, Guangdong,
R China

I ZRAB BN = 22 Kb I iE a2 7 B3 T ABR101. 201, C#R301
Applicant's Name ........ccccocceeeiiinnnnd! Changzhou Fengyu New Energy Technology Co., Ltd
e OO RRRSTSTT: W TR RRIR R A PR A F
ADAIESS ..o gﬂin?;s Leshan Road, Xinbei District, Changzhou City, Jiangsu Province,
Manufacturer ..........coccceeviieenieeneniendd Changzhou Fengyu New Energy Technology Co., Ltd
SIS (ORI I PALR B o 1 [t K R ks SN Al
AdAreSS ...ooevviiiiiieecee ) NO: 35 Leshan Road, Xinbei District, Changzhou City, Jiangsu Province,
™ China
’@, JJ: ..................................................... iljﬁ:{é‘ﬁj‘lxlm%ﬁjtg%mlﬁgss%
Telephone Number..........ccccocceel
y . +86-519-83859198
Email address........oooovviiiiieeennnndd

269087008 .com
. @aq
Website....cccoiiiiiiiee WWW.iSCZVi.cn
Standard UN Recommendations on the Transport of Dangerous Goods Manual of
g . | Tests and Criteria ST/SG/AC.10/11/Rev.7/Subsection 38.3

e [ )T fa ke T iz i @ i - B AR E T (3E7hO 38.37%
Test item description ..............cccc....... POLYMER Lithium-lon Battery
TATTE FER oot | RO PHLES T AL
Trade Mark ..ol
(LTS L a
MoDdeI/type rzference ......................... EY24-12
TS G TS e

RSZHENRS BIRAE] | etk : S RENIFELXPHEEINFFEEETIEARKLI0L, 201, C%301
Shenzhen LCS Compliance Testing Laboratory Ltd. | Add: Room 101, 201, Building A and Room 301, Building C, Juji Industrial
Park, Yabianxueziwei, Shajing Street, Bao' an District, Shenzhen, Guangdong, China | Tel : +(86) 0755-8259 1330 |
Fax : +(86) 0755-8259 1332 | E-mail : webmaster@Ics-cert.com | http:// www.Ics-cert.com
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Ratings....cccooooiviiiid 24V 12Ah 288Wh
BTGE v ’ ’
Classification............ccccceeevvuviirennnnnl POLYMER Lithium-lon Battery
Al ttnae e eeererer e e g REMHE T i
Type of Sample......ccccovveeeeiiiiiiiiinll Prismatic
FERRTEIR e | BT

Details information of the battery and the cell built in the battery, as following:

FEL LR EELES P TR 4435 08 L R 3R

Product Cell Battery
) HL GER]L
ng‘.’:.e' 7292170 FY24-12
‘lﬁ‘
Nominal voltage
FRAR IR > i
Rated capacity 12Ah 12Ah
HUE R &

Charge method
FEHLTT

2A CC(constant current) charge
to 4.2V, then CV (constant
voltage 4.2V) charge till charge
current decline to 0.02C.
PI2ATER 7 5 4.2V, RJ54.2V
fE 1 70 H 28 L/ T45170.02C

2A CC(constant current) charge
to 29.4V, then CV (constant
voltage 29.4V) charge till charge
current decline to 0.02C.

PI2ATE R R L 2229.4V, A5
29 4VIHE R B IR/ T4 T
0.02C.

Standard discharge
current

NG R

2A

2A

Maximum
continuous
charging current

KT L AL

3A

3A

Maximum
continuous
discharge current

R KRR i

15A

15A

End of discharge
voltage

JECHE 2k L T

3V

21V

Cell numbers

LA

7PCS

(7S1P)

Dimension

AN

7.2*92*170(mm)

66.2*104.0*250.0(mm)

Weight
A

236.5g

2.41Kg

RYROENRRMDBIRAT | #Hll - T RERNHELXDPHEEENFFEEETIFEARKRLI0L, 201, CiR301
Shenzhen LCS Compliance Testing Laboratory Ltd. | Add: Room 101, 201, Building A and Room 301, Building C, Juji Industrial
Park, Yabianxueziwei, Shajing Street, Bao' an District, Shenzhen, Guangdong, China | Tel : +(86) 0755-8259 1330 |
Fax : +(86) 0755-8259 1332 | E-mail : webmaster@Ics-cert.com | http:// www.Ics-cert.com
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Possible test case verdicts:

et A B B R S5 AR IR .

Test case does not apply to the test InA

R E ATE T 7 oot | OB

Test item does meet the requirement | P(ass)

T B AR AE R e | B
Test item does not meet the .

, | F(ail)
requirement ..........cccccviiiinieiiiienld
MR ﬁ Se Ik YR A T SE . Zié*%
DRI EH AFFEARER R o
Testing:
M
Date of sample received...................... 2019.09.16
BERBELH B oo e
Date(s) of performance of test............
o iy S 2019.09.16 ~ 2019.10.10
e T 1 .

Test conclusion:

KR4

Test result: Pass

R gs R Eil

The standard version of this report is upgraded according to LCS190610174ASA and is only used for com
mercial purposes.

AR E S LCS190610174ASA HATHERAT &, NHTEWHRER.

E.] [i] RSZHENRS BIRAE] | etk : S RENIFELXPHEEINFFEEETIEARKLI0L, 201, C%301
E « | Shenzhen LCS Compliance Testing Laboratory Ltd. | Add: Room 101, 201, Building A and Room 301, Building C, Juji Industrial
Park, Yabianxueziwei, Shajing Street, Bao' an District, Shenzhen, Guangdong, China | Tel : +(86) 0755-8259 1330 |
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I . CONCLUSION 51&

Item Sample Number Standard Conclusion
i H FEf FrifE ik
Altitude simulation PASS
e AR AU Gk
Th | test PASS
e;;n:ﬁ »?S UN Recommendations A
TS A s
Vibrati on the Transport of PASS
?)éijrjéﬂﬁ(‘)% B01-B08 Dangerous Goods "
Gl Manual of Tests and B
Shock Criteria PASS
(et I ST/SG/AC.10/11/Rev.7/ o
External short circuit Subsection 38.3 PASS
bk B (T A R B i
Cr;;g /;ﬁmS;Ct C01-C10 3B A A - R I R P/ﬁ?;
JTRE HEFM)  CE7AD 38.3 )
Overcharge B09-B16 iy PASS
I 78 FE Eik
Forced discharge PASS
B IR C11-C30 ok
Notes & vE:

The conditions of the battery of sample No. B01 to B04, B09-B12 are at first cycle, in fully charged state;

B 4 5 B01-B04, BO9-BA2PAR A3 — N A2 B 7o MO F 1 5¢ 4 78 AR A A i it

The conditions of the cells of sample No. C01 to C05 are at first cycle at 50% of the design rated capacity, in fully
charged state;

B4 5 CO1-COSHPIR A V2 — A28 B 78 ELTBUE A 391 58 4 78 ROIR S B B B BT 19 50 % A b

The conditions of the cells of sample No. C06 to C10 are after 25 cycles at 50% of the design rated capacity, in
fully charged state;

B2 5 COB-CAO PR A JAE TN 52 8 78 HETBCHE A 1) 5 4 70 HR A R A B BT HEL 50 % Y LS ;

The conditions of the battery of sample No.B05 to B08, B13 to B16 are after 25 cycles, in fully charged state;

B i 4 5 B05-B08, B13-B16HIR A NAE - TS B 78 i s H il 0045 R 5 58 4 78 IR S O H it

The conditions of the cells of sample No.C11 to C20 are at first cycle, in fully discharged state;

B2 5 C11-C20 PR A 9 5 — AN 58 8 78 HELTBCHB A 9] 5 4 T R IR S O HELES

The conditions of the cells of sample No.C21 to C30 are after 25 cycles ending in fully discharged state.

P g 5 C21-C30HPIRA NTE -+ A8 78 f BB I 45 A 5 ORI L

E] E] WIS BRAT] | btk | I RERYIHERRDHAEFLF FEERETIEARKRL0L, 201, CHF301
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II. MAIN TEST EQUIPMENT = ZR 1% &

Instrument Name {3 2% 4 #i

Battery charge tester Hi it 78 JiC B IR A

Battery low press tester =2 AR 6 4H

Rapid temperature rise tester 3 i7 2A R IGHL

Vibration tester #Ez14

Vertical shock Tester MR &

Battery external short-circuit tester Hi it BiRI6HL

DC source Ejfifa)k H 5

Battery crush tester HiithH7 R iRIGHL

Battery impact tester Hiith S 47 o iR G AL

Scales K

Digital multimeter 75 H#

Temperature recorder i i 344X

Temp.& Humi. Meter JH 7R it

Shenzhen LCS Compliance Testing Laboratory Ltd. | Add: Room 101, 201, Building A and Room 301, Building C, Juji Industrial
Park, Yabianxueziwei, Shajing Street, Bao' an District, Shenzhen, Guangdong, China | Tel : +(86) 0755-8259 1330 |
Fax : +(86) 0755-8259 1332 | E-mail : webmaster@Ics-cert.com | http:// www.Ics-cert.com
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[II. TEST METHOD AND DATA R 77 1= i

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries
at fully discharged states.

/NI i b B R ZE B I AT AR IR T1 2 T5. I TO R TSN FH A0t ity b sl r it 28 RBG T 7] LA
JR SRS T 1 TSk A RS IR ( rVB A AT, DB 5 5 7 v s P ) L v 2L

FOR AT EIBA BN . Ol OMR . ORERATCE KT HARAS b s T A AR R JS BT B AN T
HAEHATIX — B AT LR 90% o A7 5% L He SR ANTE B T 58 4 TBCHEUIR A4 1) H b M P s 2

In order to quantify the mass loss, the following procedure is provided.

mass loss= (M1—M2) /M1X100%

WhereMuiis the mass before the test andMzis the mass after the test, when mass loss does not exceed the
values in Table below, it shall be considered as “no mass loss”.

Jot A5 R R 2B

JiEHK= (M1—M2) /M1X100%
KM R TR, Mo2iki /5B . WS SR AR TR, BN “ERERIR” .

Mass M of cell or battery Mass lost limited
R Vb B L 2H i M Jo B R IR
M<1g 0.5%
1gs<M<75¢g 0.2%
M>75g 0.1%

E] E] WIS BRAT] | btk | I RERYIHERRDHAEFLF FEERETIEARKRL0L, 201, CHF301
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Test T1: Altitude simulation & 4]

Test procedure RIFESF:

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 * 5 °C). {5 FE 5 75 JE IR K T11.6kPaflii fE20°C £ 5°CIIME N A7 E D6/

Requirement EK.:

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

FORFEM IR ol TofR. e LR TCE K, BLREah e o T i B AN 1R T T i L 90 %

Data%j#z:

No. Pre-testil i #if After testlliJ5 Ma;s Loss Voltagenloss Verdict
4a2 | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) JRE AR RPN CHl )

i (g) HLE (V) i (g) HLE (V) (%) (%)

BO1 2410.25 29.25 2410.25 29.24 0.000 0.03 PASS/ &1
B02 2409.65 29.24 2409.60 29.24 0.002 0.00 PASS/ &1
B0O3 2409.85 29.24 2409.80 29.24 0.002 0.00 PASS/ &1
B04 2411.30 29.24 2411.30 29.24 0.000 0.00 PASS/ &1
B05 2411.35 29.25 2411.35 29.25 0.000 0.00 PASS/ &1
B06 2409.80 29.25 2409.80 29.25 0.000 0.00 PASS/ &1
BO7 2412.55 29.25 2412.55 29.24 0.000 0.03 PASS/ &1
B08 2409.35 29.24 2409.35 29.24 0.000 0.00 PASS/ &1

#: No leakage, No venting,No disassembly No rupture and no fire

#: I oA CRRAR. R TR KR

Test T.2: Thermal test fif il ik

Test procedure MRFEFF:

Test cells and batteries are to be stored for at least six hours at a test temperature equal to72 + 2 °C, followed
by storage for at least six hours at a test temperature equal to - 40 £ 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at ambient temperature (20 £ 5 °C). For large cells
and batteries the duration of exposure to the test temperature extremes should be at least 12 hours.

UG RE f E BIRIRLE A T-72°C £ 2°C N AF IR D6/ M, ARG AR IR 55 T--40°C £ 2°C FAFT AR D6/ . PIAS
vt L FEE 2 1) 1) e KRS T (DB 3070 8h o IX — I AR S 100%, B ¥ AT B FE S E R SR 20°C £ 5°C M {7724/
o NPT R A A B A, B T A o 12 9o Tk 2 1) N ) 2220 R A 1 276

Requirement &R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

FORFERTCIRI. ToiRA ToffiR. O BL R ToRE K, HLRE ik 56 Jm T 3 v R S AR T 36 i T 6 TR 990 %

Shenzhen LCS Compliance Testing Laboratory Ltd. | Add: Room 101, 201, Building A and Room 301, Building C, Juji Industrial
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Data%i#zE:

No. Pre-testil i #if Atfter testlliJ5 Ma;s Loss Voltagenloss Verdict
y4ui2 | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) JRE AR CEEREES CHlsE#)
i (g) HLE (V) JiiE () HLE (V) (%) (%)

BO1 2410.25 29.24 2410.05 28.96 0.008 0.96 PASS/ &1
B02 2409.60 29.24 2409.35 28.94 0.010 1.03 PASS/ &1
B0O3 2409.80 29.24 2409.60 28.95 0.008 0.99 PASS/ &1
B04 2411.30 29.24 2411.05 28.94 0.010 1.03 PASS/ &1
B05 2411.35 29.25 2411.10 28.96 0.010 0.99 PASS/ &1
B06 2409.80 29.25 2409.40 28.93 0.017 1.09 PASS/ &1
BO7 2412.55 29.24 2412.45 28.94 0.004 1.03 PASS/ &%
B08 2409.35 29.24 2409.15 28.94 0.008 1.03 PASS/ &1

#: No leakage, No venting,No disassembly No rupture and no fire

#: T TR CRRR. R LU TCE K IR

Test T.3: Vibration #%3}

Test procedurefl X2 :

1. Cells and batteries are firmly secured to the platform of the vibration machine /Ff 5 2 [El 23 E R & (1)
& F.

2. The vibration:a sinusoidal waveform with a logarithmic sweep between 7Hz and 200Hz and back to 7Hz
traversed in 15 minutes/JRzh LLIESZ B, X B #05 NTHZIE N 22 200Hz, 285 fRIRI7HZ, — MEFRRS:15
I3E

3. the logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until 18
Hz is reached, The amplitude is then maintained at 0,8mm (1,6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately 50Hz), A peak acceleration of 8 gn is then maintained until
the frequency is increased to 200 Hz/ X #3344 : N7 #f Z&HF 4 PR FE1gn BRSO INEE E BL RIS 18 #f 2%, R KR
MRORFFIED.8 oK (SMWFE1.6 ZoK) JFHG N B 3| Kk fE ik 28gn (A L1950 2% , A fe Kbk & O
FE8gn ELFHIA MY N $200 ##2% .

4. This cycle repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
position of the cell /&N i N =B AHEE B 77 18] BAEIR12 IR, JL3 N/t

Requirement E3R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in
its third perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.

FORFERTCIRI. ToIRA TofR. R BL R TOHRE K, HLRE ik 56 )5 T R S AMIR T 36 i T 36 TR 90 %

Shenzhen LCS Compliance Testing Laboratory Ltd. | Add: Room 101, 201, Building A and Room 301, Building C, Juji Industrial
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Data%iiE:

No. Pre-testil i #if Atfter testlliJ5 Ma;s Loss Voltagenloss Verdict
y4ui2 | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) JRE AR CEEREES CHlsE#)
i (g) HLE (V) JiiE () HLE (V) (%) (%)

BO1 2410.05 28.96 2410.05 28.94 0.000 0.07 PASS/ &1
B02 2409.35 28.94 2409.30 28.94 0.002 0.00 PASS/ &1
B0O3 2409.60 28.95 2409.55 28.95 0.002 0.00 PASS/ &1
B04 2411.05 28.94 2411.05 28.94 0.000 0.00 PASS/ &1
B05 2411.10 28.96 2411.10 28.94 0.000 0.07 PASS/ &1
B06 2409.40 28.93 2409.40 28.93 0.000 0.00 PASS/ &1
BO7 2412.45 28.94 2412.45 28.94 0.000 0.00 PASS/ &%
B08 2409.15 28.94 2409.15 28.93 0.000 0.03 PASS/ &1

#: No leakage, No venting,No disassembly No rupture and no fire

#: T TR CRRR. R LU TCE K IR

Test T4: Shock i

Test procedureliAfEFF:

1. Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support
all mounting surfaces of each test battery.

2. Each cell or battery shall be subjected to a half sine shock of peak acceleration of 150gn and pulse duration
of 6 milliseconds. Alternatively, large cells and large batteries may be subjected to a half-sine shock of peak
acceleration of 50gn and pulse duration of 11 milliseconds.

3. Each cell or battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of
the battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries.
The formulas below are provided to calculate the appropriate minimum peak accelerations
DARE ] FR) 5 22 ] 7 A A E A ) 22 B3R TR . RS FIRE il LGB 9 150gn (21 IESZ R s B2 b, kb5 4526 2=
KRS i b TR 2R P s 2H 2048 52 i K DT B2 50gin ATk 4R 2L I 18] 11 =2 A0 ) IR szt o BFME A 48 S AR AR
A IR BE A IE52 R T o /AN B K R AR SR I [A) B D96 22 0 AR 28 B FELV Bk b 4R SR I TR R 11 2240 . T
AT SRR N fi /)N e A I, BN Bt Z0E = A FLAR 2 B R i 2 3607 2 I IE DT M & %2 =y, G fE IR TT
Z=aebid, B8

b
H
ih]
[

NI =

Battery Minimum peak acceleration Pulse duration

150 gn or result of formula

Small batteries Acceleration(gn) = (1:12150) 6ms
whichever is smaller
50 gn or result of formula
Large batteries Acceleration(gn) = (i?:szo) 11 ms

whichever is smaller

E] E] WIS BRAT] | btk | I RERYIHERRDHAEFLF FEERETIEARKRL0L, 201, CHF301
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Requirement ZE3K:
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

FORFERCIRI. ToIR S TEMRR R BL TS K, HLRE Ak 36 5 I 6 L S S AR T B i T 6 FE S 990 %

Data%j#z:
No. Pre-testil i #if Atfter testlliJ5 Ma;s Loss Voltagenloss Verdict
y4ui2 | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) JRE AR RS IEES CHlsE#)
JiiE(Q) HLE (V) JiiE () HLE (V) (%) (%)
BO1 2410.05 28.94 2410.05 28.94 0.000 0.00 PASS/& 1%
B02 2409.30 28.94 2409.30 28.94 0.000 0.00 PASS/& 1%
B0O3 2409.55 28.95 2409.50 28.94 0.002 0.03 PASS/& 1%
B04 2411.05 28.94 2411.05 28.94 0.000 0.00 PASS/& 1%
B05 2411.10 28.94 2411.10 28.94 0.000 0.00 PASS/& 1%
B06 2409.40 28.93 2409.40 28.93 0.000 0.00 PASS/&#%
BO7 2412.45 28.94 2412.40 28.92 0.002 0.07 PASS/&#%
B08 2409.15 28.93 2409.15 28.93 0.000 0.00 PASS/& 1%

#: No leakage, No venting,No disassembly No rupture and no fire

#: I TR AR, TR TEE KR

Test T.5: External short circuit #h&E 2K

Test method Ji& 77 ¥:

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and
design of the cell or battery and should be assessed and documented. If this assessment is not feasible, the
exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells and large
batteries. Then the cell or battery at 57 + 4 °C shall be subjected to one short circuit condition with a total external
resistance of less than 0.1 ohm.

DRE B AR TR RIS BIMEIR 57 + 4 °C Jo, FFHEATAMER RS o J B ) I (R R T il B RO A, I
fEAE T SRR AP TCIE AT, I8 /N FEES /N B R R IS () 2220 @ /NS, DR BRSO A R i b R B ) 2270 12 /)N
o SRIGREAE 5T+4 CHEG T 452 — B /N T 0.1 QI M5 HLEE FE% -

This short circuit condition is continued for at least one hour after the cell or battery external case temperature
has returned to 57 £ 4 °C, or in the case of the large batteries, has decreased by half of the maximum temperature
increase observed during the test and remains below that value.

FE bl fE 3] 57+4°C 2 )5, F BRI (B FR RFLE 1 /N, RS s v o 2% i B2 B 38 e IR T — - BUIR T 57+4°C,

Requirement Z K.

Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

FORFE A AMR IR A 170°C, HikK a6 /N A TSR, JEii, ke K.
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Data%iiE:

No. Peak temperature(C) No disassembly, No rupture and no fire
95 B e Ui oA TCRER AT K

BO1 58.2 PASS/ &%

B02 58.2 PASS/ &%

BO3 58.3 PASS/ &%

B04 57.6 PASS/ &%

B05 57.6 PASS/ &%

B06 57.8 PASS/& 1%

B0O7 57.6 PASS/ &%

BO8 57.7 PASS/& 1%

Test T.6: Impact (applicable to cylindrical cells not less than 18 mm in diameter) / Crush (applicable to
prismatic, pouch, coin/button cells and cylindrical cells less than 18 mm in diameter)#EH (EH TFEAEAR/MT
18 ZRM R FE Bith)/BF ECEA TR . £85. WM/ AHEMER/NF18 2R ERR Bit)

Test T.6: Impact (applicable to cylindrical cells not less than 18 mm in diameter) / Crush (applicable to
prismatic, pouch, coin/button cells and cylindrical cells less than 18 mm in diameter)#EH (EH TFEAAR/MT
18 Z KM R FE Bith)/BF R CEA FHAER . 85, WM/ AHEMER/NF18 2R ERR Bit)

Test procedure A FEFF— Impacti&il:

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm diameter, at
least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be
placed across the Centre of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at
the intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm = 0.1mm diameter curved surface lying across the Centre of the test sample. Each
sample is to be subjected to only a single impact.

PHARIGRE S BAE eI Pl b, B — AR EA D T 7emf 316 BN S ai MiE il BE PO S, K — & N9.1kg
A N6 1+2.5cm Y BEV& I FE o AF DI TB B 5P P47, SHEURAE R O EA215.820.1 2K i
R B A L — .

Test Procedure#liXf2fF— Crush#f[E:

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed
of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three
options below is reached.

(a) The applied force reaches 13 KN + 0.78 KN;

Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17
MPa is reached on the hydraulic ram.

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be

E] E] RIRZHACRNBIRAE | #llk : S RERIMELX D HEEELFFEERETIREARKRL0L, 201, CiR301
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crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

RS BAE PT35I, B IR0 BTN R, 7R3 — %Al b A B R 29 91 BJHOK/RD . BF IS fp it
17, BERHIMELT =Rl —:
(@)t ¥ 77 &35 F]13KN+ 0.78KN;;
(b)FE Y HL R REZE /1002 4K
(C)FE AN AR IK SR 4R B L H150% 2 LA L
BT BAR R it N2 e B8 PR — TR B s, L1186 T JEAE ot S P IR T I, (R T i 2 N5 i L)
Ji T o BEANFE R 22 52— IR
Requirement ZE3K:
Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and
there is no disassembly and no fire during the test and within six hours after this test.

FERME A R e e R IR AN 170°C, HAste 564>/ 22 P alBG i oA A IS

Data%#E (Crush#FE) :

No.4 = Pe'azlkéggpe[ature No disassembly, No fire
R (C) Tofigth. Tokk
CO1 25.3 PASS/ £
Cco02 26.2 PASS/&
Co03 25.2 PASS/ £
Co4 25.8 PASS/&H5
C05 26.5 PASS/&Hs
C06 25.3 PASS/&H5
co7 26.1 PASS/&Hs
Co8 25.6 PASS/ £
C09 26.2 PASS/&
C10 259 PASS/&

Test T.7: Overcharge i3 E 7 H
Test procedure MRFEFF:
The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:
(a) when the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b)when the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
A2 il | HEFF R B KRR 78 FELFELRN A il 78 P, A i ds /N FEL S Ay
(@)U ] ZXHER 1 7 f L S AN 18V, AN B/ 78 R A S B2 /N TP T Kb oK 7 H FL IR B 2 22V
(D)Un ST ZCHER 1 70 L S BRI 18V, AR fi /)N 78 R A BE 1% 1.2 5 T 2hn o8 B K 7t Fi L 2045 °C PR 55 2
T, W RrsE24 N
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Requirement E3K:
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

FORFE A AEBEG T ATEGR JS 7 R TEREAA AT TS K.

Data%{#z:

No. No disassembly, No fire
EERe) Tofdth. Tokek
B0O9 PASS/ & 1%
B10 PASS/&#%
B11 PASS/&#%
B12 PASS/&#%
B13 PASS/& 1%
B14 PASS/ & 1%
B15 PASS/ & 1%
B16 PASS/&#%

Test T.8: Forced discharge (for cell)3& i H

Test procedureliXfEfF:

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power
supply at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

205 CHMBIRIE T, HFEMIERAE12V B EYE AT wR b, e B R IR SR A4 A B AT 46 H
It 9 ] 36 P 4 RE ) B R H LA

X 48 8 B TBCE LU D 95 R ot R I — N VR HC R B, 55 o P e ) T8 P 1) 45 T 05 i B A 1)
bR W

RequirementZE 3k

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

FORFE A AEBEG T ATREGR JS 7 R TCREAA AT T K .
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Data${#z:

No. No disassembly and no fire

G 5 Tk, Ttk

C11 PASS/ &%

C12 PASS/ &%

C13 PASS/ &%

C14 PASS/ &%

C15 PASS/ & 1%

C16 PASS/& 1%

C17 PASS/ &%

Cc18 PASS/ &%

C19 PASS/ & 1%

C20 PASS/& 1%

C21 PASS/ &%

C22 PASS/ &%

C23 PASS/ &%

C24 PASS/ &1

C25 PASS/& 1%

C26 PASS/ &1

c27 PASS/ &%

C28 PASS/ &%

C29 PASS/ & 1%

C30 PASS/ &%

Eﬁﬂm' RSTRGNRHEIRAR | Mt - T RE AR RSS2 FHSETLEMEIL, 201, CH301
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Figure 1

Figure 2
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Figure 3

Figure 4

« | Shenzhen LCS Compliance Testing Laboratory Ltd. | Add: Room 101, 201, Building A and Room 301, Building C, Juji Industrial
Park, Yabianxueziwei, Shajing Street, Bao' an District, Shenzhen, Guangdong, China | Tel : +(86) 0755-8259 1330 |
E- Fax : +(86) 0755-8259 1332 | E-mail : webmaster@lcs-cert.com | http:// www.lcs-cert.com

E%ﬁ} TR EIRAS | FFE R E R EEnS FESET WEAKIOL, 201, C301



http://www.lcs-cert.com

REPORT NO.: KA2112161151AA100 Page 18 of 21

Figure 5

Figure 6
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Figure 8
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Figure 9

Figure 10
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Important Notice
1. The test report is invalid without the official stamp of LCS.
AR B TLCS 7 & TR
2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
ARG BN FEN RERAEL TR
3. Nobody is allowed to partly photocopy this test report without written permission of LCS.
RALCSHFRIR, AFER L ARk & i
4. The report is invalid when anything of following happens — illegal transfer, reproduce,

embezzlement, imposture, modification or tampering in any media form.
MEELE. 2. B B R SR SRR B Rk & H o k.
5. Product information and customer information provided by the applicant, we are not

responsible for its authenticity.
PR S AN P E S S AR, AT H RS e
6. The test report is valid for the tested samples only.
AR AR A AR AR P AR i A R
7. The Chinese contents in this report are only for reference.
AR P S AT NS
8. Objections to the test report must be submitted to LCS within 15 days.

RS A AW MRS Z HEIS KA RA AR .

***End of report***
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DANGEROUS GODODS

MizZemuERESENIRS

Identification and Classification Report for Air Transport of Goods

S HEGHE USGFILH M

PEKSZ202311299563FL200001
lssued No.;
M H .
2024, 01. 01
Effective Date:
FFERAL: W = e T AR R AT B
Applicant: Changzhou Fengyu New Energy Technology Co., Ltd
il WEEHE PLOOL (p4 B IS TAR M FY24-12 24V 12ah 288Wh)

N i PONER WHEELCHALR PLODI fﬂmulnlﬂ; Palymar Lithium fon Hattery FY24=12 24V
ame ol Croods: 194 288WH)

JERth BT ERA T KA R 2

Beijing DGM Air Transport Technology Development Cao,, Lid.

m1IMKk4 A
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mERHEHYE

Terms of the Using of the Report

kA AR AEERRNS OREGEN) BESEA REARITEA) REMNGRIGERAR, B

o (B R O LR R 5.
The report i issued by DGM China according to IATA Demgercis Goods Kepniotous published in the carmem year
and the information of the goods and the information of its shipping provided by the applicant {shipper o his agent],

 EMEHMER, RATERSRARENL. REOHGLTN.

According (o the demund of identification and classification, DGM China requires the applicant to provide true and
exzct sample ad data of the goods.

| EHE R R 5/ L G 0 PR S AE 0T TR R R — R

The applicant gunrantees that the declared goods and'or the samiple who provides should be identical with the contents
of cargo that is 1o be transported.

A A QU EE N B L 0 N L

RGM Chiru is only responsitle for the Identification and classification of the sample provided by the applicant.

A SRR, WA TR A i £ B R

This report will be effective only after it is signed by the inspector, checker and approver, and sturmpad by DGM Ching,

s AR, A R AL 1.

Ihve duplicating of this repart is prohibited without the written approval of DUM Ching.

AL, W AL BT, Ml HRCLEEOUSRORTE AU BRIR 1A

The report is invalid when anything of the follewing happens - lllegal ransfer, reprocluce, embecslement, imposture,
modification or tampering in sny media form,

| SIEREEARAE (RN MOk, RS SILIE AR A AL

Thiz regort is only valid within the year in which the IATA Dangerons Cranraly Kegnilfations is effective.

i, LA RS R R Y G R B X BCS I IEM20N HE&R: 101300

BLEE: 010-69470673 e 010-69479621
Mhke www demching com.en E-mail: testidemehing.com.cn
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[dentification Criteria

FTT L] = EREAM
Ha Nev lrsnmsuzasﬁﬁs ossed Date 2023. 12.13
EHAN  AERTHZERERNL EHEM Loy 1007
Identification Purpose  |Dangerous Goods or not restricled Identification Date :
o B e

IATA DGR 65th, 2024

Matura of the goods

P s
it k| Chincse MR PLOOL 4 N RGN T FY24-12 24V 120k 288Wh)
namio of
Linods EI ;
English POWER. WHEELCHAIR PLOOI (Comtaining Polymer Lithium iom Battery FY24-12 24V 124h IHEVH)
e BHEERENESERAY
Manufacturer Changzhou Fengyu New Energy Technology Co., Ltd
HHl e AEARRILE A RIAE AR RN
Fieces HpE M E N ENER FTRTEEAE. 2%
Ene 0 50 o 45 A B i LU SR S I S
Air waybill N Foi0— ik bR A LR E A RHE, mEEE
b ey T F— g IR A IR R R S A4,
B it (AR S A, HaR)
Diesttaation i A BEESR:
A R (i .
W FY24-12
Rif: 255, 03120, 0% 105.0 en
S e ik |
e hdm BEPR: 24k
Eﬂ AT e, FM TR RS, HEEMDGRL. 9. 26,1 (o) #EsE MU b Rk 4T
(e o ELEMIEEY BAT EIALHM, WS i pY I RLE 92041, 2g. SRMATINGS. SR IR
W E S R AT A A L, S LCSADBOAZZILESA. Wil MMtk )

This smmple is silver cubold battery.
Model: FY24-12
Size: 265 0% 120 0X105. 0 m

of batteries / calls per package: 1

ot quantity of batteries/cells por package: 2, kg

o 1ithium batteries don' t belong to batteries roturned to the msnufacturer for

pty ressons, are not weste lithius batteries and not lithium batteries being shippuod
or recycling or disposal, are sanufactured under a quality sanagement program as

fbod In 3.9.2,8.1(e).

mIimkaW
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Conclusions

This goods Ls 1ithium {on/polyser battery, contained in oqulpesot, ¥ott-hour rating is Z86%h, Each batiary

{o af & type proved to ssot the Keguiremmis of cach test Lot LN MAMUAL OF TESTS AMD CRITERIA, Port
[I1, subrpection 36 3.

Accarding to TATA DOR this substance i classified es dangerous goods Class {or division), EITL

i
?E‘_E ;FHEEHEEEEE
Lem Po,
c:'.’i deRpe S PLOOL ¢ MO R Tt Fr2d-12 24V 12Ah ZBEWh)
L fINE R AREDe
mame of
[rwads 'EI
English {POWER WHEELCHALR PLOOI {Containing Polymer Lithium ion Battery FY24-12 24V 12Ah 2BEWH)
EWE AT/ RN, SREREL. BB S, EMEEE 108 3 M.
BAH REE, BMICHYSE. BEmSRRN SRR (%) KEE. KT
LS i

UN/ID 485 EMEMER Gt |
LNAD Mo Proper Shipping Name L e Al s,
IM3IT1 Rat tery—gewurnd vehicle ] !
LAy
i LA e
Suggestion ot dm Paszenger tndCu.rEﬁ Adrerafi
fio Packing [nsi. fLRLTREL a53
Transport Cargor Aircraft only
oy g ] R L 5 LR, B AT, T SR R L,
Batterios or cells must be protected so as to prevent short circoits, sl b sqipment Eist be egabpped
Hemarks with an effective meama of preventing accidentnl sctimtion,
_" r L=l .. »
EE 1 : Wik A hitos -
Prepared by (f%% Checked by % ﬁﬁ % Approved byl i
Wi (AR |

(G

Tam a4l
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HalFHE PLO01 (MERSHEE FHihd
FY24-12 24V 12Ah 288Wh)

PEKSZ202311299363

Lig



it UN38.3 I E Lithium Battery Test Summary
MESY: PEKSZ202311299563

Edition of UN Mamaal
of Tesds and Criterin

Hifr 5 B Company Information
EHETHRBEEHE AR AR
Changrhou Fengyu Mew Energy Technology Co., Lid.
Ban THERHTEILEFLEE 55
Consignor Mo. 35 Leshan Rond, Xinbei Distmict, Changzhou City, Jhangsy Province, China
B i Tel: +BA-519-83850198 HE Ml 269087008 @ gg.com
b Website:  www. .0
THEFHREEHEAR LT
Changzhou Fengyu New Energy Technology Co., Lid,
=Bl LHERMTHEERLUKIS S
Manufacturer Wo. 35 Leshan Road, Xinbei District, Changzhou City, Jusngsu Province, Ching
W%/ Tel: +86-519-83859198  A0HI/Mail: 269087008(Eqq.com
o it Website:  www jservi.en
| 2 o7 e 7 L 22 B Shenzhen LCS liance Testing Laboratory Lid.
I H AR E IR TR E N T R A 101, 200, C B 300
(i Room 101, 201, Buildmg A and Room 301, Building C, Juji Industrial Park, Yabinnoueziwes,
Teési Lab Shajing Street, Bao’an District, Shenshen, Guangdong, Chins
8l Tel: +{B6) 0755-8259 1330  M0HI/Mail: webmaster{ilcs-cert.com
i bl "Website: hitps? www les-cert.com
Hi{E A Battery Information
Ak RE&vERTRMmE ot o R R T il
Mame Polvmer Lithium-lon Battery Battery/Cell Classification Li-ion Battery
R Bty
Type FY24-12 Trad " !
o HE wEER
Mormal Voltage [ Rated Capacity o
B HER B hr
Watt-bour rating 288Wh 7/ Appearance Silver Cuboid
16 i Mass 2241.2p ¥4 #k/Li Content AER NiA
JEE{EH B Test Information _‘l;,'
MiAEESRY atd SR B '
Test Report Number LOCSAMEDIZ21165A Diate of Test 2022-08-16
[ ghe

BN GRS HIEERET S (B 7AR) 33 Y
UN “Manual of Tests and Criteria" ST/SG/AC, 10/11/Rev. 7/'Subsection 38,3

Used
T.1: ERHEHL il it T.2: BN i T.3: fRah it
Alntude Bimulation Pass Thermal Test Pass Viliration Pass
Td: Mt 1 T.5: SMEEH2E it T.6: MdidtiE iy
Shock Piss Extemal Shori Circuit Pass Impact'Criesh Pass
T.7: HMERE i T.8: THASAE g /
Crvercharge Pass Foreed Discharge Pass
UN38.I3(0 TR NA UN3IB3INg) AHETH WA
%
Signatory 3 ERHM : )
E’;% T ‘%% A E :gm._u-zg
Title i § il | G T
1“'. : L




